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RA028101
ITEM NO. PART NUMBER DESCRIPTION QTY.

1 AC007006 Side Arm front swivel and hookup assembly 1
2 AM007002 Side Arm main frame assembly 1

3
AC007007 Side Arm axle assembly: 10-Bolt

1
AC007008 Side Arm axle assembly: 8-Bolt
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AC007006
ITEM NO. PART NUMBER DESCRIPTION QTY.

1 R9940006 Drive Shaft, Weasler (262-28383) 1
2 R0805150 Snap Pin 2
3 R0130630 Bolt. HexCS, Grade 8, 1/2"-13 x 3" YZF SAE J429 1
4 R0430106 Nut, Nylon Insert Lock, Grade 8, 1/2"-13 YZF NE 2
5 R9902024 Fiberglass Washer: 0.500"ID x 2"OD 1
6 WC007030 Driveline Rest Bracet 1
7 R0540106 Washer, YZF, USS, 1/2" x 1.375" Thru-Hardened 2
8 R0130660 Bolt. HexCS, Grade 8, 1/2"-13 x 6" YZF SAE J429 1

9
R0815338 Lift Arm Pin: 1-7/16" x 5-3/4" (Category 2-3)

2R0811338 Lift Arm Pin: 1-1/8" x 6-1/4" (Category 2)
R1011302 Lift Arm Bushing: 1-1/8"ID x 1-7/16"OD (Cat 2-3)

10 R9940011 Drive Shaft, Weasler (936-28748) 1
11 PG107004-01 PTO Guard 1
12 WC007034 Side Arm pivoting hookup component 1
13 R9919001 Flush Mount Paddle Handle Latch 1
14 WC007028 Lower gearbox access door 1
15 WC007032 Side Arm front swivel component 1
16 R9940003 Gearbox: Lower 1
17 PP057049 Side Arm gearbox access plate 1
18 R0620006 Lock Washer, 1/2", High Alloy, Medium 14
19 R0130615 Bolt. HexCS, Grade 8, 1/2"-13 x 1.5" YZF SAE J429 14
20 R9909010 Side Wind Jack 9500 with IW07 Handle 1
21 R0620008 Lock Washer, Split, YZF, 5/8", High Alloy Medium 4
22 R0130815 Bolt. HexCS, Grade 8, 5/8"-11 x 1-1/2" YZF SAE J429 4
23 PM057002 Side Arm wear pad, 1/3 circle 12
24 PM027001 Pivot wear cylinder 2
25 WC007033 Side Arm swivel retainer 2
26 R0330108 Nut, Hex, Grade 8, 5/8"-11 12
27 R0430108 Nut, Nylon Insert Lock, Grade 8, 5/8"-11 YZF NE 12

Front Swivel Assembly 
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Main Frame Assembly 
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AM007002
ITEM NO. PART NUMBER DESCRIPTION QTY.

1 R0430102 Nut, Nylon Insert Lock, Grade 8, 1/4"-20 YZF NE 9
2 R0540102 Washer, YZF, USS, 1/4" x 0.734" Thru-Hardened 14
3 PP037011 Side Arm grease point access cover 5
4 R2270211 Press-Fit Studs 4
5 R0130410 Bolt. HexCS, Grade 8, 3/8"-16 x 1" YZF SAE J429 17
6 R0620004 Lock Washer, 1/2", High Alloy, Medium 20
7 R0540104 Washer, YZF, USS, 3/8" x 1.000" Thru-Hardened 14
8 PG167001-02 Hyd Hose Guard 3
9 R0130220 Bolt, HexCS, Grade 8, 1/4"-20 x 2" YZF SAE J429 1

10 WM007002 Side Arm Main Frame 1
11 WC007031 Driveline Storage Bracket 1
12 R9900001 Spindle Reciever Plastic End Cap 1
13 R0130413 Zinc Yellow-Chromate Plated Hex Head Screw 3
14 R0620008 Lock Washer, Split, YZF, 5/8", High Alloy Medium 4
15 R0130815 Bolt. HexCS, Grade 8, 5/8"-11 x 1-1/2" YZF SAE J429 4
16 WC007019-01 Top Gearbox Access Door 1
17 R0130210 Bolt, HexCS, Grade 8, 1/4"-20 x  1" YZF SAE J429 4
18 R1701018 Protector, Electrical Plug - 7 pin Rnd 1
19 PP010001 Hydraulic Coupler Storage Plate 1
20 R9925035 Gas Shock: 50lbs. 1
21 R9940002 Gearbox: Upper 1
22 R0430108 Nut, Nylon Insert Lock, Grade 8, 5/8"-11 YZF NE 2
23 R0130835 Bolt. HexCS, Grade 8, 5/8"-11 x 3-1/2" YZF SAE J429 2
24 R9940006 Drive Shaft, Weasler (262-28383) 1
25 WC007022-01 Drvieline Guard 1
26 R0805150 Snap Pin 1
27 R1804004 Hose Clamp 3
28 R9940005 Drive Shaft, Weasler CV (260-28386) 1
29 R1502510 Zinc-Plated Steel Grease Fitting 1
30 PR307003 Side arm axle pivot pin 1
31 WC007035 Side arm axle locking pin 1

32 R1941201, 
R1941201-01 Cylinder, Tie-Rod: 4" x 12" (Not included in parent assembly) 1

33 R0920002 Compression Spring 1
34 R0131150 Bolt. HexCS, Grade 8, 1"-8 x 5" YZF SAE J429 2
35 R0530211 Washer, LC, YZF, SAE, 1" x 2.000" General Purpose 4
36 R0430111 Nut, Nylon Insert Lock, Grade 8, 1"-8 YZF NE 2
37 R0510213 Flat Washer: 1.25 x 2.5 1
38 R0803025 Roll Pin 1
39 PM057001 Swivel Wear Pad 2
40 AC007002-01 Side Arm Center Driveline Assembly 1
41 R0540106 Washer, YZF, USS, 1/2" x 1.375" Thru-Hardened 22
42 R0620006 Lock Washer, 1/2", High Alloy, Medium 22
43 R0130615 Bolt. HexCS, Grade 8, 1/2"-13 x 1.5" YZF SAE J429 22

Main Frame Asembly 
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Axle Assembly: 10-Bolt 
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Axle Assembly: 10-Bolt 
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Axle Assembly: 10-Bolt 
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AC007007
ITEM NO. PART NUMBER DESCRIPTION QTY.

1 KW100006-BKT Wheel & Tire Assembly: 10-Bolt, 440/55R18 2
2 WC007020-01 Light Bracket, Reddi-Arm: Left 1
3 R1030000 Igus Bushing 2.5" ID 2
4 WC007036 Side Arm rear axle 1
5 R0130820 Bolt. HexCS, Grade 8, 5/8"-11 x 2" YZF SAE J429 12
6 WC007021-01 Light Bracket, Reddi-Arm: Right 1
7 PP037027-01 Side Arm light cover plate 2
8 R0620004 Lock Washer, 1/2", High Alloy, Medium 12
9 R0130410 Bolt. HexCS, Grade 8, 3/8"-16 x 1" YZF SAE J429 12
10 R0540104 Washer, YZF, USS, 3/8" x 1.000" Thru-Hardened 12
11 R0130950 Bolt. HexCS, Grade 8, 3/4"-10 x 5" YZF SAE J429 2
12 R9903009-01 10-Bolt Wheel Hub/Spindle Assembly 2
13 R0430109 Nut, Nylon Insert Lock, Grade 8, 3/4"-10 YZF NE 2
14 WC007037 Side arm axle bracket: 10-Bolt 2
15 PG107005 Side Arm axle driveline guard 1
16 R0805150 Snap Pin 2
17 R0130618 Hex Bolt: G8 0.5-13x1.75 2
18 R0430106 Nut, Nylon Insert Lock, Grade 8, 1/2"-13 YZF NE 2
19 R1611801 External Retaining Ring 12
20 WC007040 Hydraulic coupler mount bracket 1
21 R0430102 Nut, Nylon Insert Lock, Grade 8, 1/4"-20 YZF NE 2
22 R1702043 Electrical Outlet Socket 7-pin 1
23 R0540102 Washer, YZF, USS, 1/4" x 0.734" Thru-Hardened 2
24 R0130210 Bolt, HexCS, Grade 8, 1/4"-20 x  1" YZF SAE J429 2
25 R0130830 Bolt. HexCS, Grade 8, 5/8"-11 x 3" YZF SAE J429 4
26 R1100008-02 Bearing w/S Flange, 4-Bolt, 1-3/4" bore 2
27 R0430108 Nut, Nylon Insert Lock, Grade 8, 5/8"-11 YZF NE 16
28 R9940001 Side Arm Connection Driveline: 1-3/4" x 14"L 1
29 PP017006 Side Arm driveline washer 2
30 R1618001 External Retaining Snap Ring: 1-3/4" HD 2
31 R1701012 LED Light: Red 2
32 R1701011 LED Light: Amber/Amber 2
33 R1805004 1/2" NPT QC Coupling 6
34 R0110435 Bolt, HexCS, Grade 5, 3/8"-16 x 3-1/2" ZF SAE J429 3
35 PP017004 Selector Valve Guard Bracket 1
36 R0410104 Nut, Nylon Insert Lock, Grade 2,  3/8"-16 ZF NE 1

Axle Assembly: 10-Bolt 
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Axle Assembly: 8-Bolt 
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Axle Assembly: 8-Bolt 
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Axle Assembly: 8-Bolt 
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AC007008
ITEM NO. PART NUMBER DESCRIPTION QTY.

1 KW100008 Wheel & Tire Assembly: 8-Bolt, 320/70R15 (Not 
included in parent assembly) 2

2 WC007020-01 Light Bracket, Reddi-Arm: Left 1
3 R1030000 Igus Bushing 2.5" ID 2
4 WC007036 Side Arm rear axle 1
5 R0130820 Bolt. HexCS, Grade 8, 5/8"-11 x 2" YZF SAE J429 12
6 WC007021-01 Light Bracket, Reddi-Arm: Right 1
7 PP037027-01 Side Arm light cover plate 2
8 R0620004 Lock Washer, 1/2", High Alloy, Medium 12
9 R0130410 Bolt. HexCS, Grade 8, 3/8"-16 x 1" YZF SAE J429 12

10 R0540104 Washer, YZF, USS, 3/8" x 1.000" Thru-Hardened 12
11 R0130640 Bolt. HexCS, Grade 8, 1/2"-16 x 4" YZF SAE J429 2
12 R9903008-01 Assy, 8-Bolt Whl Hub/Hard Spndl 2
13 R0430106 Nut, Nylon Insert Lock, Grade 8, 1/2"-13 YZF NE 4
14 WC007038 Reddi-Arm Spindle Bracket: 8-Bolt 2
15 PG107005 Side Arm axle driveline guard 1
16 R0805150 Snap Pin 2
17 R0130618 Hex Bolt: G8 0.5-13x1.75 2
18 WC007040 Hydraulic coupler mount bracket 1
19 R0430102 Nut, Nylon Insert Lock, Grade 8, 1/4"-20 YZF NE 2
20 R1702043 Electrical Outlet Socket 7-pin 1
21 R0540102 Washer, YZF, USS, 1/4" x 0.734" Thru-Hardened 2
22 R0130210 Bolt, HexCS, Grade 8, 1/4"-20 x  1" YZF SAE J429 2
23 R0130830 Bolt. HexCS, Grade 8, 5/8"-11 x 3" YZF SAE J429 4
24 R1100008-02 Bearing w/S Flange, 4-Bolt, 1-3/4" bore 2
25 R0430108 Nut, Nylon Insert Lock, Grade 8, 5/8"-11 YZF NE 16
26 R9940001 Side Arm Connection Driveline: 1-3/4" x 14"L 1
27 PP017006 Side Arm driveline washer 2
28 R1618001 External Retaining Snap Ring: 1-3/4" HD 2
29 R1701012 LED Light: Red 2
30 R1701011 LED Light: Amber/Amber 2
31 R0110435 Bolt, HexCS, Grade 5, 3/8"-16 x 3-1/2" ZF SAE J429 3
32 PP017004 Selector Valve Guard Bracket 1
33 R0410104 Nut, Nylon Insert Lock, Grade 2, 3/8"-16 ZF NE 3

Axke Assembly: 8-Bolt 
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10-Bolt Hub 
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Item Part # Description Reference #

1 R9906004 Dust Cap DC-17

2 R1410001 Nut, Castle, Fine: 1”

3 R1618900 Cotter Pin: 3/16” x 2”

4 R0590100 Washer, Flat, Hardened: 1”

5 R1100017 Bearing, Tapered: Outer 2790

6 R1200005 Race: Outer 2720

7 R0350107 Nut, Lug, Fine: 9/16”

8 R0150723 Studded Bolt, Fine: 9/16” x 2-1/2”

9 R9905006-01 Hub, Cast: Includes Races

10 R1200006 Race: Inner 3720

11 R1100018 Bearing, Tapered: Inner 3780

SE-1712 R1300001-02 Grease seal, Labyrinth

13 N/A Spindle

14 R9903008-01 Complete Hub/Spindles Assembly: 8-Bolt, 2-1/2” Spindle

Bearing Kits

** KB100002-11 Premium (Silver) Rebuild Kit: Includes Items 5,6,10,11, 12

*** KB100002-12 Premium (Gold) Rebuild Kit: Includes Items 1-6, 10,11,12

8 bolt
8-Bolt Hub
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Item Part # Description Reference #

1 R1300011 Seal 1 .75 / 3 .00 x  .313 1488-1

2 R9940015 Plug 1/2 NPT 1862-1

3 R1200003 Race 25520 1430

4 R1100022 Tapered Bearing 25581 1429

5 R059915B Washer 1 .75 x 1 .34 2838

6 R059915A Washer 1 .75 x  .179 2855

7 R1617500 Snap Ring 1 .75 x  .109 1620

8 R1300012 Seal 1 .75 / 3 .27 x  .250 1489-1

9 R9940021 Key 3/8 SQ x 1 .46 1659

10 R9940014 Vent 5 PSI - 1/8 NPT 1853

11 R9940020 Bushing: 3/8 - 1/8 NPT 1861

12 R0110410 Bolt: 3/8” x 1” 1705

Item Part # Description Reference #

13 N/A Cover - Closed, 3/8 NPT 4143-1

14 N/A Shim N/A

15 R9940017 Cross Shaft 5127

16 R9940016 Crown Gear - 22T 1290

17 N/A Gearbox Shell - Case - 900 1018-22

18 R9940019 Plug: 3/8 NPT 1872

19 R0110408 Bolt: 3/8” x 3/4” 1731

20 N/A Cover Plate - 900 4134

21 R9940021 Quill Shaft 5128

22 R1100023 Tapered Bearing 3782 1433

23 R1200009 Race 3730 1434

* R9940002 Complete Upper Gearbox N/A

Upper GearBox 
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Item Part # Description Reference #

1 R1300011 Seal 1 .75 / 3 .00 x  .313 1488-1

2 R9940015 Plug 1/2 NPT 1862-1

3 R1200003 Race 25520 1430

4 R1100022 Tapered Bearing 25581 1429

5 R059915B Washer 1 .75 x 1 .34 2838

6 R059915A Washer 1 .75 x  .179 2855

7 R1617500 Snap Ring 1 .75 x  .109 1620

8 R1300012 Seal 1 .75 / 3 .27 x  .250 1489-1

9 R9940021 Key 3/8 SQ x 1 .46 1659

10 R9940014 Vent 5 PSI - 1/8 NPT 1853

11 R9940020 Bushing: 3/8 - 1/8 NPT 1861

12 R0110410 Bolt: 3/8” x 1” 1705

Item Part # Description Reference #

13 N/A Cover - Closed, 3/8 NPT 4143-1

14 N/A Shim N/A

15 R9940017 Cross Shaft 5127

16 N/A Gearbox Shell - Case - 900 1018-22

17 R9940019 Plug: 3/8 NPT 1872

18 R0110408 Bolt: 3/8” x 3/4” 1731

19 N/A Cover Plate - 900 4134

20 R9940016 Crown Gear 1290

21 R9940018 Quill Shaft 5128-1

22 R1100023 Tapered Bearing 3782 1433

23 R1200009 Race 3730 1434

* R9940003 Complete Lower Gearbox

Lower Gearbox 
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Weasler

Item Part # Description Reference #

1 a) R9940013 Yoke: 1-3/8” 21 spline 79060-1636

1 b) R9940012 Yoke: 1-3/4” 20 spline 79060-1939

2 KG900002 Cross Kit 03-15619

3 R9902021 Inner Guard 96-28747

4 R9902019 Outer Guard 97-28747

5 a) R9940010 Complete Input Driveline, Weasler: 1-3/8” 21 spline 936-28747

5 b) R9940011 Complete Input Driveline, Weasler: 1-3/4” 20 spline 936-28748

Input Driveline 
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Item Part # Description Reference #

1 R9940007 Yoke 55030-1000

2 N/A Grease Zerk: 1/8” NPT

3 KG900001 Cross Kit 03-15307

4 R9940006 Complete Connection Driveline 262-28383

Connection Driveline
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Transfer Shaft Assembly
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Item Part # Description Reference #

1 R9940008 Yoke 55261-1841

2 R9940009 Center Housing 55251-1599

3 KG900001 Cross Kit 03-15307

4 R9902017 Inner Guard 96-28386

5 R9902015 Outer Guard 97-28386

* R9940005 Complete Rear Driveline 260-28386

Rear Driveline
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Electrical Routing 
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KL700002 Reddi-Arm Electrical
ITEM PART NUMBER DESCRIPTION QTY

1 R1701011 LED Light: Amber/Amber 2
2 R1701012 LED Light: Red 2
3 R1702043 Electrical Outlet: 7-Pin Round 1
4 R1701059 Wiring Harness: Main 1
5 R1701060 Wiring Harness: Extension 1
6 R1701061 Wiring Harness: Lead 1
7 R1702044 Plug: 7-Pin Round 1

Lighting and Electrical
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R1701061 Wiring Harness: Lead

ITEM PART NUMBER DESCRIPTION QTY
1 R1702048 16 AWG 10.0mm Pin Length Insulated Ferrule 5

2 R1702024 Terminal, WP female 16-14 GA 5
3 R1702023 Seal Cavity, Weather pack grey 16-14ga 5

4 R1702030 Heat Shrink, 3/4" 2:1 5"
5 R1702032 Heat Shrink, 1" Dual Wall, 3:1 2"
6 R1702045 Housing, 5-Contact Weather Pack Male, Round 1

7 R1702004 Cable, Trailer, 5 Conductor, 16 GA, Black 13'

Lighting and Electrical 

Page 27



R1701060 Wiring Harness: Extension

ITEM PART NUMBER DESCRIPTION QTY

1 R1702046 Housing, 5-Contact Weather Pack Female, Round 2

2 R1702026 Terminal, WP female 16-14 GA 10

3 R1702023 Seal Cavity, Weather pack grey 16-14ga 10

4 R1702030 Heat Shrink, 3/4" 2:1 9"

5 R1702032 Heat Shrink, 1" Dual Wall, 3:1 4"

6 R1702004 Cable, Trailer, 5 Conductor, 16 GA, Black 13'

Lighting and Electrical 
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R1701059 Wiring Harness: Main

ITEM PART NUMBER DESCRIPTION QTY

1 R1702046 Housing, 5-Contact Weather Pack Female, Round 1

2 R1702026 Terminal, WP female 16-14 GA 10

3 R1702023 Seal Cavity, Weather pack grey 16-14ga 15

4 R1702030 Heat Shrink, 3/4" 2:1 22"

5 R1702032 Heat Shrink, 1" Dual Wall, 3:1 8"

6 R1702004 Cable, Trailer, 5 Conductor, 16 GA, Black 6'-10"

7 R1702024 Terminal, WP female 16-14 GA 5

8 R1702048 16 AWG 10.0mm Pin Length Insulated Ferrule 5

9 R1702005 Connector Butt 16-14 GA non-insulated 2

10 R1702014 Housing, 2-Contact Weather Pack Male 2

11 R1702016 Housing, 3-Contact Weather Pack Male 2

12 R1702003 Cable, Trailer, 4 Conductor, 16 GA, Black 12'-6"

13 R1702049 Connector Butt 12-10 GACo 3

Lighting and Electrical 
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Electrical Schematics 
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NOTE: Port 2 Solenoid not used on Reddi-arm



Hydraulic Routing 

Page 31



KH700004-01 Reddi-Arm Steering Circuit
ITEM PART NUMBER DESCRIPTION QTY

1 R1802065 Elbow, Restrictor, 90°: #6 MORFS - #8 MORB 1
2 R1802007 Elbow, 90°: #6 MORFS - #8 MORB 1
3 R1941201-01 Cylinder Tie-Rod 4" x 12" 1

KR100000 Cylinder Repair Kit: 4" Tie-Rod 1
R0810030 Cylinder Pin w/cotter pins 2

4 R1899012 Grip, Hydraulic Hose: Red 1
5 R1805001 Male Quick Connect: #8 FPT 2
6 R1802041 Straight: # 6 MORFS - # 6 MORFS 4

HOSES
ITEM PART NUMBER LENGTH
A1 X1310150 12'-6"
A2 X1110151 12'-7"
A3 X1110088 7'-4"
A4 X1110072 6'-0"

Hydraulics 
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KH700002-01 Reddi-Arm Selector Valve Circuit
ITEM PART NUMBER DESCRIPTION QTY

1 R1805004 Female Quick Connect 4
2 R1803014 Selector Valve 1
3 R1802007 Elbow, 90°: #6 MORFS - #8 MORB 2
4 R1899013 Grip, Hydraulic Hose: Yellow 1
5 R1805001 Male Quick Connect: #8 FPT 2
6 R1802041 Straight: # 6 MORFS - # 6 MORFS 4
7 R1803060 Selector Valve Control Box 1

HOSES
ITEM PART NUMBER LENGTH
A1 X1310150 12'-6"
A2 X1110151 12'-7"
A3 X1110084 7'-0"

Hydraulics 
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Reddi-Arm Individual Mower Function Circuits
ITEM PART NUMBER DESCRIPTION QTY

1 R1805004 Female Quick Connect 2
2 R1802041 Straight: # 6 MORFS - # 6 MORFS 4

3
R1899013 Grip, Hydraulic Hose: Yellow

1R1899011 Grip, Hydraulic Hose: Green
R1899010 Grip, Hydraulic Hose: Blue

4 R1805001 Male Quick Connect: #8 FPT 2
HOSES

ITEM PART NUMBER LENGTH
A1 X1310150 12'-6"
A2 X1110151 12'-7"
A3 X1110084 7'-0"

Hydraulics 
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